
Advanced pharmaceuticals removal 
from wastewater - 
Roadmap for the model site 
Rostock wastewater treatment plant 

Project MORPHEUS 2017 - 2019 

Lead Authors:
Tränckner J., Kaiser A., University of Rostock, Germany
Luczkiewicz A., Fudala-Ksiazek S., Jankowska K., Szopinska M. Gdansk University of 
Technology, Poland

Co-authors:
Björklund, E., Svahn, O., Kristianstad University, Sweden (Lead partner)
Garnaga-Budrė G., Lithuanian EPA; Langas V., Klaipeda University, Lithuania 



 

  

 

 

 

 

 

 

 

 

 

 

Contact information: 

aneta.luczkiewicz@pg.edu.pl 

jens.traenckner@uni-rostock.de 

alena.kaiser@uni-rostock.de 

 

Cover photo 

WWTP Rostock, BIOFOR® reactor basins. Photo: Franziska Stoll 
[...]
the South Baltic Sea are no protected habitat and provide a rather efficient and high dilution, a 

treatment design for yearly dry weather flow should be a reasonable choice. Higher flows under 

stormwater conditions have to be bypassed without advanced treatment. 

Hence, according to KOM-M_NRW 18 the design flow for the treatment step shall be equal to the 

yearly average of the maximum hourly dry weather flow (QDW,hmax). Higher resolved flow data to 

derive this value directly were not available for this study. However, past time series analysis 

show that QDW,hmax  does not exceed 2 times QDW,hmean. For further discussion, a reasonable design 

flow is estimated with the following parameters: 

Yearly average dry weather flow: 39,000 m³/d 

Peak flow: 

d,DW

Design

Q 39 000 m³/d
Q 2 2 3250 m³/h

24 24 h/m³
    

  

4.3 Oxidation with Ozone 

4.3.1 Function and general application conditions 

Ozone (O3) has a high oxidation potential and reacts fast and selectively with a multitude of 

functional groups by splitting of one oxygen atom. In parallel, Ozone decays in water by forming 

OH•- radicals. These have an even higher oxidation potential and react unselectively with nearly 

all compounds. Accordingly, they are caught also by those “harmless” compounds (scavengers). 
In wastewater these are mainly carbonate and bicarbonate compounds, organic background 

matter (rest COD, i.e. DOC). Ozone itself can also oxidise nitrite but not ammonia. So, 

prerequisite for an efficient ozone application is a far-reaching biological wastewater treatment. 

Therefore, ozonation shall be installed at least at the effluent of a secondary clarifier of a fully 

nitrifying activated sludge system. An additional filtration unit before ozonation can further reduce 

the VSS and DOC background concentration and thus the required ozone dosage. High sludge 

age is advantageous far going COD/DOC reduction. 

The specific ozone demand is given in a range of 0.6 to 0.9 mg O3/mg DOC 19 20. In most cases 

ozone is generated from liquid oxygen (LOX). In this technology, about 10% of the oxygen will be 

transformed into ozone. For a fairly complete decay, the ozone reactor shall be designed for a 

detention time of 15 to 30 minutes. Plug-flow type reactors provide the most efficient use of reactor 

volume. They can be approximated by a cascade of completely stirred tank reactors or zic-zac 

reactors with guiding walls. Gas-liquid-exchange increases nearly proportionally with the depth of 

ozone diffusers. For an efficient ozone dispersion, a minimum reactor depth of 5 meters is 

                                                      

17 KOM-M_NRW (2016). Anleitung zur Planung und Dimensionierung von Anlagen zur Mikroschadstoffelimination, 2. 
Auflage, Kompetenzzentrum Mikroschadstoffe NRW 
18 KOM-M_NRW (2016). Anleitung zur Planung und Dimensionierung von Anlagen zur Mikroschadstoffelimination, 2. 
Auflage, Kompetenzzentrum Mikroschadstoffe NRW 
19 Abbeglen C. and Siegrist H. (2012). Mikroverunreinigungen aus kommunalem Abwasser; Verfahren zur 
weitergehenden Elimination auf Kläranlagen, Hrsg.: Bundesamt für Umwelt (BAFU), Schweiz, Umwelt-Wissen Nr.1214. 

20 Barjenbruch M. and Firk W. (2014). Möglichkeiten der Elimination von Spurenstoffen auf kommunalen Kläranlagen. 
Korrespondenz Abwasser 61(10), 861-75. 



 

 

19 

recommended. The reactor basin must be covered gas seal and the gas space has to be 

exhausted continuously. The off-gas must be completely decomposed in an “ozone destroyer”. 

Since ozone only reacts with certain functional groups, the pharmaceuticals are not completely 

mineralized but transformed into metabolites. To further degrade these transformation products, 

a downstream biological treatment is required. In most cases, biofilm systems (biofilter, 

moving/fixed bed systems) are proposed. But also polishing ponds (e.g. WWTP Bad Sassendorf 

in NRW, Germany) are successfully applied. The combination of ozonation and biological post 

treatment has an advantageous effect on COD removal (10-60% depending on the ozone dosage 

and the post treatment). 

4.3.2 Integration of Ozone at WWTP Rostock 

At first sight, the best location to introduce ozonation at WWTP Rostock is between secondary 

clarifier and BIOFOR-N (see Figure 3). This way, the biofilter can be used for post biological 

treatment of transformation products and decay of possibly remaining ozone. A proximate design 

of ozonation at WWTP Rostock is summarized in Table 2 

So far DOC is not monitored in the effluent of the secondary clarifier, but can be roughly estimated 

from the COD or BOD5 value. Metcalf.&.Eddy 21 propose a ratio BOD5/DOC of 0.2 to 0.5.  

For the design of the ozone generator this yields to a required ozone dosage of 10 to 31 mg/L. 

   O3 3 3 2 2c 0.6...0,8 mgO /mg DOC 15...37.5 mg/L DOC 3,43 mgO /mg NO -N 0,33 mg/L NO -N

10...31mg/L

   


  

With the determined design flow of 3,250 m³/h, this would require an ozone mass transfer of 33 

to 100 kg/h. This wide range is mainly due to the high uncertainty concerning DOC. To reduce 

this range, a DOC monitoring campaign is currently prepared. The ozone reactor requires a 

volume about 1600 m³. 

The built transformation products and left ozone could be treated at the BIOFOR-N. As side effect, 

an additional COD removal between 5 to 25 mg/l can be expected. 

 

Figure 3: Integration of Ozonation into the WWTP Rostock 

 

  

                                                      

21 Metcalf.&.Eddy (2014). Wastewater Engineering - Treatment and Resource Recovery. Mac Graw Hill Education. ISBN 
978-0-07-340118-8 



 

  

20 

Table 2: Approximate design parameters for ozonation at WWTP Rostock 

Parameter Value Remarks 

Specific Ozone concentration 0.6…0.8 g O3/g DOC according to Barjenbruch and Firk 
(2014) 

Ozone demand for NO2-N 
oxidation 

3.43 mg O3/mg NO2-
N 

 

Contact time at Ozone reactor 15…30 min.  
Reactor depth 5.0 m  
Ozone concentration at the 
product gas 

10% (≙ 148 g/Nm³)  

BOD5/DOC 0.2…0.5  
Design flow 3,250 m³/h  
BOD5 at dosage point 7.5 mg/L  
NO2-N at dosage point   
Estimated DOC 15…37.5 mg/L  
design Ozone concentration 10…31 mg/L for DOC and nitrite 
design Ozone mass flow  33…101 kg/h  
Required design Ozone Flow 222…684 Nm³/h  
design Oxygene demand 2,220…6,840 Nm³/h  
Volume of ozone reactor 813…1,625 m³  
Required area 163…325 m²  

 

However, the greatest constraint for an ozonation at this point of the WWTP is the required post-

denitrification at the BIOFOR-DN. Since about 90% of the produced gas is oxygen, the oxygen 

concentration at the inflow to the BIOFOR-N will exceed by far 10 mg/l and may reach even values 

of 30 mg/l. These concentrations will be reduced only to a very limited extent at the BIOFOR-N. 

The theoretical methanol demand can be expressed by  

MeOH 3 2 2B 2,47 NO -N 1,53 NO -N 0,87 O        

The consumption of those high oxygen concentrations using methanol, in order to subsequently 

denitrify 1.5 mg/L nitrate would be rather uneconomic if ever feasible with the available reaction 

time. So before installing ozonation in front of the BIOFOR filters, alternative solutions for the 

nitrogen removal have to be developed. Options are here the further optimization of the first 

treatment step in combination with process water treatment in the sludge line. 

If the BIOFOR-DN is given up for nutrient removal, a conversion into a granulated activated 

carbon filter (GAC) could be considered. This would combine both basic advanced treatment 

processes, oxidation and adsorption with an expected high elimination efficiency. The positioning 

of the GAC behind ozonation and biological depth filtration would provide an advanced pre-

treatment for DOC and solid matter, resulting in long Empty Bed Contact Time (EBCT) and 

backwash intervals. The process combination of ozonation and GAC is currently intensively 

investigated. The partial fractioning of large molecules by ozone can lead to significant better 

adsorption performance of the GAC 22. It may be advantageous to work with rather low ozone 

                                                      

22 Reungoat J., Macovca M., Escher B. I., Carswell S., Mueller J. F. and Keller J. (2010). Removal of micropollutants and 
reduction of biological activity in full scale reclamation plant using ozonation and activated carbon filtration. Water 
Research 44(2), 625-37. 



 

 

21 

doses for an optimal adsorption process. For the special situation of two filters in series, a fairly 

efficient biological mineralization of transformation products can be expected. 

 

Figure 4: Optional combination of Ozonation and GAC (scheme without sludge line) 

4.4 Powdered Activated Carbon (PAC) 

4.4.1 Function and general application conditions 

Dissolved micropollutants can be adsorbed onto the surface of activated carbon. The intensity of 

adsorption depends strongly on the characteristics of the compound: biologically well degradable, 

polar compounds with low molecular weight are generally poorly adsorbed, while large nonpolar 

molecules are preferably adsorbed. Other important influencing parameters are the concentration 

of the pollutant, the contact time and the DOC background concentration. In wastewater 

treatment, both technologies powdered activated carbon (PAC) and granulated activated carbon 

are applied (GAC).  

PAC is directly dosed into the wastewater. The overall technological objective is an efficient 

loading with short contact time and a subsequent complete separation of the PAC from the 

cleaned wastewater. This can be implemented at a WWTP in different ways. Generally, it can be 

distinguished into: 

 Direct dosing of PAC in the activated sludge tank (AST) + rest filtration behind the 

secondary clarifier 

 PAC dosing in the effluent of the secondary clarifier 

o Two step separation: Sedimentation tank + filtration 

o One step separation filtration 

The direct dosing of PAC in the AST is hardly applied so far. The potential advantage is the low 

demand for additional infrastructure. If a tertiary sand filtration exists, the WWTP has to be 

expanded only by the PAC dosage. However, due to the mixture into the sludge liquor the PAC 

loading efficiency is rather low, leading to higher specific PAC demand (20 to 60 mg/l), compared 

to dosing into the effluent of a biological treatment stage. 

The most common PAC technology at WWTP is the dosage into the effluent of a secondary 

clarifier. Depending on existing infrastructure, there are different technological options. One 

option is the installation of a contact basin with sedimentation chamber and recirculation of PAC. 

The PAC recirculation decouples the hydraulic retention time from the contact with the 

recirculated PAC. The hydraulic retention time should be minimum 30 minutes. Excess PAC is 

often recirculated into the biological stage for rest loading and removed with the excess sludge. 

Due to the insufficient PAC separation by sedimentation, a final filtration is required. Flocculation 

followed by sand filtration is often used. Cloth filters are also applicable. Alternatively, the pore 



 

  

22 

volume of a depth filter can be used as contact volume for the PAC. This requires a good 

adjustment of the filter media to the PAC grain/floc size in order to completely use the available 

filter bed volume. The hydraulic contact time should be in same range as for contact basins (30 

min.). The backwash water can then be recirculated to the biological treatment stage for further 

adsorption and removed with the excess sludge. The dosage in the effluent of the secondary 

clarifier requires significantly less PAC. According to operational experience a good removal of 

pharmaceuticals can be achieved with a PAC dosage of 10 to 20 mg/L23. These data also show 

a parallel COD reduction of 25 to 55%. 

At WWTP Rostock, PAC dosing in the effluent of the secondary clarifier with an additional 

sedimentation tank and filtration is not further considered due to economic reasons. The 

application of the present BIOFOR-N filter is recommended in order to save resources and design 

a sustainable concept for WWTP Rostock.  

A special and very compact solution is PAC dosage into a membrane bioreactor. This combines 

a particle free effluent with the option of operating with high sludge age to maximize biological 

degradation of organic micropollutants. Due to the infrastructural conditions of WWTP Rostock, 

this is not an option. 

4.4.2 Integration of PAC at WWTP Rostock 

Direct dosage at AST 

When dosing PAC directly at the AST, the dosage station point should be installed at the end of 

the nitrification volume, with lowest concentrations of COD. The final filtration could be performed 

by the BIOFOR-N. However, this would require the dosage of flocculants in front of the filter. 

Probably the existing dosage point for chemical P removal could be used for this purpose. 

Table 3 gives a summarized overview of the design and potential constraints. Operational 

information on direct PAC dosing at an AST are rare. The widely varying information on required 

dosage (see above) was slightly reduced for the design (20…40 mg/L). Dosage in the AST will 

lead to accumulation of PAC at the sludge liquor. As well-known from simultaneous Phosphorous 

precipitation, this leads to very delayed response of the whole system, which is rather controlled 

by the total accumulated mass of reactant than by the current dosage. Designing such a system 

for peak conditions is rather uneconomic. Therefore, the average dry weather flow is chosen here 

as design flow. With the specific dosage this leads to a daily PAC demand of 780…1560 kg/d 

which directly contributes to sludge production. Without adapting the total suspended solids (TSS) 

concentration at the AST, this would reduce the sludge age by 0.8 to 1.5 days and the aerobic 

sludge age by 0.4 to 0.8 days, respectively. Since PAC improves settle ability, a slight increase 

of TSSAST could be feasible to mitigate this effect. The sludge of WWTP Rostock is already 

incinerated. The adsorbed pharmaceuticals will be safely destroyed via this disposal. The 

disposal costs will increase proportionally to the additional sludge productions by 7 to 14%. 

Summarised, PAC dosage at the AST should be feasible without large infrastructural and 

operational changes but is related with a high PAC demand. Since PAC is the decisive item of 

                                                      

23 Metzger S., Tjoeng I., Rößler A., Schwentner G. and Rölle R. (2014). Kosten der Pulveraktivkohleanwendung zur 
Spurenstoffelimination am Beispiel ausgeführter und in Bau befindlicher Anlagen. Korrespondenz Abwasser, Abfall 
61(11), 1029-37 



 

 

23 

consumable expenditures, this option will be related rather high operational (OPEX) but 

comparably low capital expenditures (CAPEX). 

 

Figure 5 Direct dosage of PAC into AST 

Table 3: Approximate design of direct PAC dosage at the activated sludge tank 

Parameter Value Remarks 

Specific PAC dosage 20…40 mg/L Estimated from literature 
Design flow 39,000 m³/d  
Current max sludge production 11,940 kg/  
Current min sludge age 12.4 d  
Current min aerobic sludge age 5.9 d  
Specific PAC dosage 20…40 mg/L Estimated from literature 
Required daily PAC dosage 780…1,560 kg/d  
Max. sludge production with PAC 
dosage 

11,940…12,720 kg/d PAC dosage = additional 
sludge production 

Min. SRT with PAC dosage 10.9…11.6 d Proportional reduction due to 
increased sludge production, 
without adaptation of TSSAST 

Min. aerobic SRD with sludge 
dosage 

5.1…5.5 d 

  



 

  

24 

Dosage between secondary clarifier and BIOFOR-N 

The more common way of PAC is the dosage at the effluent of the secondary clarifier. For the 

WWTP Rostock, generally two options are feasible: 

 Direct dosage in front of the BIOFOR-N 

 Dosage into a contact basin with sedimentation and PAC-recirculation 

Figure 6 gives a scheme of the first option. Here, the BIOFOR-N serves as both, the contact 

volume and the PAC separation from the treated wastewater. The required PAC dosage is 

estimated here with 10 mg/L. In contrast to the dosage at the AST, the peak flow is decisive here. 

For peak conditions 32.5 kg/h PAC have to be dosed. The daily demand is about 390 kg/d.  

The BIOFOR-N has a media height of 4.0 m. To provide an EBCT of 30 minutes the filter velocity 

should not be faster than 8 m/h. For the design flow, this value is reached, when 6 cells are in 

operation. Assessing the efficiency of PAC separation and the provision of contact volume 

requires technological investigation. But even if a rather efficient usage of the pore volume for 

solid matter retention can be achieved, the required backwash interval will significantly increase. 

The backwash water can either be conveyed to the sludge treatment directly or recirculated to 

the AST. This would reduce the current minimal sludge retention time (SRT) to about 11 days 

and the aerobic SRT to 5.3 days, respectively. The effluent COD will be reduced from currently 

about 50 mg/L to about 25-35 mg/L. 

 

Figure 6: PAC dosage at the influent of BIOFOR-N 

 

 

 

 



 

 

25 

Parameter Value Remarks 

Specific PAC dosage 10 mg/L  
Design flow (peak) 3,250 m³/h  
Design flow (average) 39,000 m³/d  
PAC dosage 10 mg/L  
   
Hydraulic retention time at contact basin 
(option 1: separate contact reactor with PAC 
recirculation) 

30 min.  

Volume of contact basin 1,625 m³  
Hydraulic retention time at the BIOFOR-N 
(option 2: direct dosing) 

30 min.  

Required vmax to achieve HRT 8 m/h  
Specific PAC dosage 10 mg/L  
Required daily PAC dosage 390 kg/d  
Max. sludge production with PAC dosage 11,550 kg/d PAC dosage = additional 

sludge production 
Min. SRT with PAC dosage 5.3 d Proportional reduction due 

to increased sludge 
production, without 
adaptation of TSSAST 

 

4.5 Granulated Activated Carbon (GAC) 

4.5.1 Function and general application conditions 

Dissolved micro-pollutants can be adsorbed onto the surface of activated carbon. The intensity 

of adsorption depends strongly on the characteristics of the compound: biologically well 

degradable, polar compounds with low molecular weight are generally poorly adsorbed, while 

large nonpolar molecules are preferably adsorbed. Other important influencing parameters are 

the concentration of the pollutant, the contact time and the DOC background concentration. In 

wastewater treatment, both technologies powdered activated carbon (PAC) and granulated 

activated carbon are applied (GAC).  

PAC is directly dosed into the wastewater. The overall technological objective is an efficient 

loading with short contact time and a subsequent complete separation of the PAC from the 

cleaned wastewater. This can be implemented at a WWTP in different ways. Generally, it can be 

distinguished into: 

 Direct dosing of PAC in the activated sludge tank (AST) + rest filtration behind the 

secondary clarifier 

 PAC dosing in the effluent of the secondary clarifier 

o Two step separation: Sedimentation tank + filtration 

o One step separation filtration 

The direct dosing of PAC in the AST is hardly applied so far. The potential advantage is the low 

demand for additional infrastructure. If a tertiary sand filtration exists, the WWTP has to be 

expanded only by the PAC dosage. However, due to the mixture into the sludge liquor the PAC 

loading efficiency is rather low, leading to higher specific PAC demand (20 to 60 mg/l), compared 

to dosing into the effluent of a biological treatment stage. 



 

  

26 

The most common PAC technology at WWTP is the dosage into the effluent of a secondary 

clarifier. Depending on existing infrastructure, there are different technological options. One 

option is the installation of a contact basin with sedimentation chamber and recirculation of PAC. 

The PAC recirculation decouples the hydraulic retention time from the contact with the 

recirculated PAC. The hydraulic retention time should be minimum 30 minutes. Excess PAC is 

often recirculated into the biological stage for rest loading and removed with the excess sludge. 

Due to the insufficient PAC separation by sedimentation, a final filtration is required. Flocculation 

followed by sand filtration is often used. Cloth filters are also applicable. Alternatively, the pore 

volume of a depth filter can be used as contact volume for the PAC. This requires a good 

adjustment of the filter media to the PAC grain/floc size in order to completely use the available 

filter bed volume. The hydraulic contact time should be in same range as for contact basins (30 

min.). The backwash water can then be recirculated to the biological treatment stage for further 

adsorption and removed with the excess sludge. The dosage in the effluent of the secondary 

clarifier requires significantly less PAC. According to operational experience a good removal of 

pharmaceuticals can be achieved with a PAC dosage of 10 to 20 mg/L 24. These data also show 

a parallel COD reduction of 25 to 55%. 

A special and very compact solution is PAC dosage into a membrane bioreactor. This combines 

a particle free effluent with the option of operating with high sludge age to maximize biological 

degradation of organic micro-pollutants. Due to the infrastructural conditions of WWTP Rostock, 

this is not an option. 

GAC filtration is performed in depth filters. The used GAC grain size varies between 0.5 and 

4.0 mm. GAC should be applied for biologically well treated wastewater with low DOC. Generally, 

they are at least located at the effluent of the secondary clarifier. Since GAC provide an efficient 

solid matter retention, the inflow to the filter should be nearly suspense free, if possible 

TSS < 15 mg/L. Increased solid matter loads would result in frequent backwashing, which can 

damage the mechanically fragile activated carbon. Therefore, an advanced suspense/DOC 

removal before GAC can be advantageous. In WWTP generally three technological options are 

available: 

 GAC without preceding solid matter removal (i.e. secondary clarifier + GAC) 

 conventional solid matter retention before GAC (i.e. floc filter or biological filter + GAC) 

 membrane filtration before GAC  

As usual in depth bed filtration, the decisive design parameters are filter depth [m] and filter 

velocity [m/h]. Filter velocities from 2 to 8 m/h are recommended 25. Required values of EBCT are 

in the range of 15 to 30 minutes with slight dependency on the DOC background concentration. 

The operational costs depend strongly on the achievable bed volumes (BV) before breakthrough 

                                                      

24 Metzger S., Tjoeng I., Rößler A., Schwentner G. and Rölle R. (2014). Kosten der Pulveraktivkohleanwendung zur 
Spurenstoffelimination am Beispiel ausgeführter und in Bau befindlicher Anlagen. Korrespondenz Abwasser, Abfall 
61(11), 1029-37 
25 KOM-M_NRW (2016). Anleitung zur Planung und Dimensionierung von Anlagen zur Mikroschadstoffelimination, 2. 
Auflage, Kompetenzzentrum Mikroschadstoffe NRW 



 

 

27 

of the GAC. The BV depend strongly on the regarded substance, the DOC background and the 

operational conditions. Values between 7,000 to more than 40,000 BV are reported in literature26. 

Backwash of GAC is delicate. It is required to remove retained solid matter and to reduce biofilm 

but can lead to abrasion of the GAC material. If periodic backwash is required, GAC with sufficient 

mechanical resistance should be selected. The backwash procedure has to be adapted 

accordingly. 

Integration of GAC at the WWTP Rostock 

For the WWTP Rostock, the most obvious integration of GAC would be the transformation of the 

BIOFOR-N into a GAC filter (see Figure 7). This would require to replace the current biolite media 

(burned clay material with a grain size of 1.0…2.5 mm) by GAC.  

 

Figure 7: Transformation of BIOFOR-N to GAC filtration 

An according “reference plant” is the WWTP Obere Lutter 27. At this WWTP a macro-porous GAC 

(Aquasorb 5000) with a grain size of 0.63-2.36 mm on a GAC support layer of 2.0…4.75 mm was 

selected (see Figure 8). The filter candle was maintained. In large full-scale tests with varying 

operational conditions (filter velocity, continuous vs. discontinuous operation etc.) a generally 

adaptability of this filter type to GAC was proven. It could be shown that operation with low 

constant flow velocity of 2 m/h and according discontinuous operation of filter cells led to a better 

utilization of adsorption capacity (14,000-16,000 BV) than operation with varying filter velocity (2-

8 m/h) (13,000 BV). Compared to other published data this is in a lower range. In parallel to the 

intended elimination of micropollutants, a COD removal of about 45% was observed. The 

backwash procedure was successfully changed from combined air-water flushing to pure water 

flushing. Losses of filter media were not observed. The operational costs were calculated with 

0.09 €/m³. 

 

 

                                                      

26 Benström F., Nahrstedt A., Böhler M., Knopp G., Montag D., Siegrist H. and Pinnekamp J. (2016). Leistungsfähigkeit 
granulierter Aktivkohle zur Entfernung organischer Spurenstoffe aus Abläufen kommunaler Kläranlagen. Korrespondenz 
Abwasser, Abfall 63(4), 276-88 
27 Nahrstedt A., Burbaum H., Mauer C., Alt K., Sürder T. and Fritzsche J. (2014). Einsatz granulierter Aktivkohle auf 
dem Verbandsklärwerk "Obere Lutter". KA-Korrespondenz Abwasser 61(5), 408-26. 

 



 

  

28 

Figure 8: Scheme of a transformed BIOFOR-GAC filter 28  

Applying the characteristic design parameters and operational experience of other plants to 

WWTP Rostock shows that a conversion of the BIOFOR-N into GAC is generally feasible (Table 

4). An EBCT of 30 minutes would require a maximum velocity of 8 m/h. For the design peak flow, 

this is assured if only half of the filter area is in operation. If all cells (without being in backwash) 

are in operation, a filter velocity of 2 m/h is achieved at average design flow. In a review of 34 full 

scale GAC filters (Benström et al. 2016), achievable BV treated were in range of 5,000 to 15,000 

(with outliers in both directions). Taking this range, the service life of one GAC filling would be 4 

to 11 months. The expected rather high DOC background concentration is adverse but can partly 

be compensated by a fairly long EBCT of in average more than 30 minutes. Based on the 

experience of Nahrstedt et al.29, the COD concentration could be reduced by about 20 mg/l. 

Currently the BIOFOR-N is only treating ammonia in peak load situations. This function could 

generally be maintained when operation as GAC. However, under extreme hydraulic load 

conditions, a raw water bypass around the activated sludge step is designated to avoid an 

overloading of the secondary clarifiers. In this case, raw wastewater would be directly conveyed 

to the GAC and impair significantly the adsorption capacity. To enable a sustainable GAC 

filtration, this operation would not be applicable further. Accordingly, the sedimentation step of 

the activated sludge step had to be enforced before converting the BIOFOR-N into GAC. 

  

                                                      

28 As above 
29 As above 



 

 

29 

Table 4: Approximate design of GAC at the current BIOFOR-N 

Parameter Value Remarks 

Design flow (peak) 3,250 m³/h Relevant for vmax and minimum 
EBCT 

Design flow (average) 39,000 m³/h Relevant for BV and average EBCT 
Estimated DOC 15…37.5 mg/L  
TSS 8 mg/L  
min. EBCT 30 min.  
required vmax 8.0 m/h  
number of cells for vF < vmax ≥ 6  
Min. filter velocity  